English | العربية
INDE Logo الشركة الهندسية للصناعة
ENGINEERING INDUSTRIAL Co.
INDE Logo Motorcycles

Accessories - Stand, Foot Rest



No. Part Number Part Name
1 CE0-015601-0 Pedal rubber
2 BGB/T819.1-M4×10-01 Screw
3 CE0-015000-0 Rear brake pedal
4 CE0-000014-0 After the brake pedal shaft
5 CE0-000703-0 Rear brake tension spring
6 CE0-000013-0 Rear brake pedal bush
7 BGB/T97.1-10-31 Flat washer
8 BGB/T91-2.5×30-W1 Forelock
9 CE0-000021-0 Side stand bolt
10 BGB/T6171-M10×1.25-31 Nut
11 CE3-640000-0 Side bracket
12 BGB/T91-2×16-W1 Forelock
13 BGB/T97.1-6-31 Flat washer
14 CE0-000707-0 Rear brake rod
15 CE0-000710-0 Rear brake rod spring
16 BGB/T97.1-6-31 Flat washer
17 CE0-000709-0 Pins
18 CE0-000708-0 Adjustment nut
19 CE0-000016-0 Mast axis
20 BA3-630000-10 Mast
21 CE0-000618-0 Mast damping pad
22 BGB/T848-16-31 Small washer
23 CE0-000701-0 Parking frame tension spring
24 CE3-653000-0 Left Bearing Welding
25 BGB/T882-6×40-W1 Axis pin
26 CE3-651403-0 The former left-shelf mat film
27 BGB/T308-4.762G10+4 Ball
28 CE3-651701-0 Compression
29 BGB/T70.2-M6×12-21 Screw
30 CE3-651201-0 Pre-pedal body
31 CE3-655000-0 Sleeve combination
32 BGB/T91-1.5×30-W1 Forelock
33 BGB/T96.1-6-31 Large washer
34 BGB/T16674.2-M10×1.25×30-31 Bolt
35 BGB/T818-M6×16-0B Screw
36 BA0-000404-10 Frame Left shield
37 BA3-660401-10F2 Left Bearing
38 BGB/T16674.2-M10×1.25×45-31 Bolt
39 BA3-660402-10F2 Gasket
40 BGB/T70.2-M6×12-31 Screw
41 BA3-660201-10F2 The left pedal body
42 BA3-661000-10F2 Sleeve combination
43 BGB/T91-1.6×16-W3 Forelock
44 BGB/T95-6-31 Washers
45 BA3-660001-10F2 Casing
46 BGB/T882-6×35-W0 Pin
47 BGB/T6187.2-M10×1.25-31 Nut
48 CE3-651000-0 The former left footrest
49 BA3-670201-10F2 Right pedal body
50 BA0-000405-10 Frame Right shield
51 CE3-654000-0 Right-bearing solder
52 CE3-651201-0 Pre-pedal body
53 BA3-660000-10F2 Left rear footrest
54 CE0-000702-0 Side stand tension spring
55 CE3-652000-0 The former right footrest
56 BA3-670000-10F2 Right rear footrest